
Please review the product instructions prior to attempting installation to ensure installer is equipped with all tools and capabilities neces-

sary to complete the product installation. We recommend thoroughly reading the instructions at least twice prior to attempting Installa-

tion. 

Before beginning disassembly of the vehicle, check the “Parts Checklist” section of the instructions to ensure you’ve received all parts 

necessary to complete installation. Further, verify that the parts received are PROPER TO YOUR application (year range, motor, etc.) to 

avoid potential down-time in correcting potential discrepancies. Any discrepancies will be handled by Carli Suspension and the correcting 

products will be shipped UPS Ground.  

Note 

Carli Suspension, Inc. 
596 Crane St. 

Lake Elsinore, CA 92530 
888-992-2754 

Carli Suspension provides a limited lifetime product warranty against defects in workmanship and materials from date of purchase to the origi-
nal purchaser for all products produced by Carli Suspension.  
 
Proof of purchase (from the original purchaser only) will be required to process any warranty claims. Carli Suspension products must be pur-
chased for the listed Retail Price reflected by the price listed on the Carli Suspension Website at the time of purchase. Carli Suspension reserves 
the right to refuse warranty claims made by any customer refusing or unable to present proof of purchase or presenting proof of purchase re-
flecting a price lower than Carli Suspension’s Retail Price at the time the item was purchased. 
 
Carli Suspension’s Limited Lifetime Warranty excludes the following parts which are subject to wear: Bushings, Heim Joints, Uniballs, Limit 
Straps. Carli Suspension cannot warrant a product’s cosmetic finish due to the varying extreme elements that may be encountered. 

Lifetime Warranty 

Parts Checklist 

□ Driver’s Side  Lower Control Arm Bracket 

□ (Qty. 1) 5/16” x 3/4” Grade 8 Bolt 

□ (Qty. 1) 5/16” Washer 

CS-DBLT-1419 
Rear Brake Line Tabs 

□ Driver’s Side  Control Arm Mount Bracket 

□ (Qty. 2) 5/16” x 3/4” Grade 8 Bolt 

□ (Qty. 3) 5/16” Washer 

□ (Qty. 1) 5/16” C-Lock Nut 

□ (Qty. 1) Insulated P-Clamp 

□ Differential Top-Mount 3-Prong Bracket 

□ (Qty. 1) 5/16” x 3/4” Grade 8 Bolt 

□ (Qty. 1) 5/16” Washer 

□ (Qty. 1) M10 x 30mm Bolt 

□ (Qty. 1) M10 Washer 

□ Passenger’s Side  Control Arm Bracket 

□ (Qty. 1) 5/16” x 3/4” Grade 8 Bolt 

□ (Qty. 1) 5/16” Washer 



1. 13mm Socket - Remove the factory bolt securing the 
driver’s side brake cable bracket to the passenger 
bracket. 

2. 13mm Socket - Remove the bolt securing the 
passenger bracket to the driver’s side lower control 
arm. 

Installation Instructions 

Carli Suspension, Inc. 
596 Crane St. 

Lake Elsinore, CA 92530 
888-992-2754 

3. Remove the bracket from the passenger side cable as 
this will not be reused. To clarify, the bracket that 
connected the passenger’s side brake cable to the 
driver’s side lower control arm.  

4. 15mm Socket - Remove the bolt securing the factory 
brake line tab to the top of the differential.  

5. 13mm Socket - Remove the  bolt securing the brake 
line bracket to the inside of the  passenger’s side 
control arm bracket. 



6. Install Carli Bracket to the driver’s side lower 
control arm using the factory bolt. 

7. Use provided 5/16” x 3/4” bolt and washer to 
secure the factory brake cable bracket to the Carli 
bracket noting to install the factory index to the 
hole in the Carli Bracket. 

8. Install the Carli Bracket to the rear, upper control 
arm mount. Slide the capture-nut end of the Carli 
bracket into the control arm bracket and secure in 
place using the provided 5/16” x 3/4” bolt and 
washer through the existing hole between the 
control arms. 

9. With the bracket in place, use the provided 
Insulated P-Clamp and  5/16” x 3/4” bolt, 
washers and C-Lock Nut to secure the brake 
cable to the bracket. 

10. Use the factory bolt and the provided M10 x 
30mm bolt to secure the 3-prong bracket to the 
top of the differential. The bracket will offset 
downward with the capture nut threads facing up. 

11. Use provided 5/16” x 3/4” bolt and washer to 
secure the factory brake cable bracket to the Carli 
bracket. 

12. Use the Factory Bolt to secure the Carli Bracket 
to the Passenger-Side Inner Control Arm mount. 

13. Use provided 5/16” x 3/4” bolt and washer to 
secure the factory brake cable bracket to the Carli 
bracket noting to install the factory index to the 
hole in the Carli Bracket. 


